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26dB Bandwidth

Mode FR1 n77 : 26dB BW(MHz) / CP-OFDM
BW 10MHz 10MHz 10MHz 10MHz
Mod. QPSK 16QAM 64QAM 256QAM
Middle CH 9.09 9.29 9.21 9.09
Mode FR1 n77 : 26dB BW(MHz) / CP-OFDM
BW 15MHz 15MHz 15MHz 15MHz
Mod. QPSK 16QAM 64QAM 256QAM
Middle CH 14.42 14.51 14.33 1451
Mode FR1 n77 : 26dB BW(MHz) / CP-OFDM
BW 20MHz 20MHz 20MHz 20MHz
Mod. QPSK 16QAM 64QAM 256QAM
Middle CH 19.02 19.14 19.54 19.06
Mode FR1 n77 : 26dB BW(MHz) / CP-OFDM
BW 40MHz 40MHz 40MHz 40MHz
Mod. QPSK 16QAM 64QAM 256QAM
Middle CH 40.28 40.20 40.28 40.36
Mode FR1 n77 : 26dB BW(MHz) / CP-OFDM
BW 50MHz 50MHz 50MHz 50MHz
Mod. QPSK 16QAM 64QAM | 256QAM
Middle CH 49.75 49.75 49.55 49.95
Mode FR1 n77 : 26dB BW(MHz) / CP-OFDM
BW 60MHz 60MHz 60MHz 60MHz
Mod. QPSK 16QAM 64QAM 256QAM
Middle CH 60.54 60.18 60.66 60.30
Mode FR1 n77 : 26dB BW(MHz) / CP-OFDM
BW 80MHz 80MHz 80MHz 80MHz
Mod. QPSK 16QAM 64QAM 256QAM
Middle CH 80.08 80.24 79.92 79.92
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Mode FR1n77 : 26dB BW(MHz) / CP-OFDM
BW 100MHz | 100MHz | 100MHz | 100MHz
Mod. QPSK 16QAM | 64QAM | 256QAM
Middle CH 100.10 100.90 100.30 100.50
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FR1 n77 / 10MHz / CP-OFDM
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ML 1 3540819 GHz 12.58 dém ndB down 9.211 MHz ML 3.636783 GHz 8.33 dem ndB down 9,091 MHz
T1 1 3.B35465 GHz -13.70 dém ndé 26.00 dB T1 1 3.835385 GHz -17.75 dém ndé 26.00 d8
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FR1 n77 / 15MHz / CP-OFDM
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T2 1 3,847163 GHz -12.98 dBm Q factor 266.3 T2 1 3.847163 GHz -16.50 dBm Q factor 264.3
L L J L L J
Sporton International (Shenzhen) Inc. Page Number 1 A556 of A828

TEL : 86-755-8637-9589
FAX . 86-755-8637-9595
FCC ID : ZMOFM350GL

Report Issued Date

Report Ver

sion

Apr. 06, 2021
Rev. 01




SPORTON LAB.

FCC RF Test Report

Report No.

: FG051802I

FR1 n77 / 20MHz / CP-OFDM
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trum , Spectrum 3
Ref Level 25.20 cbm  Offset G20 b e RBW 300 khz RefLavel 25.20 dbm  OFfset 5.20 ob w RBW 300 kHz
o Att 30dE SWT 16.9ps @ VBW 1MHz  Mode auto FFT o Att 30dE SWT 189 us @ YBW 1MHz  Mode Auto FFT
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ML f 3.839965 GHz 13.81 dam nd8 down 19.021 MHz ML 3.831160 GHz 13.83 dam nd8 down 19,141 MHz
T1 1 3.83045 GHz -12.40 dbm nd8 26.00 dB T1 L 3.63045 GHz -12.70 dbm nd8 26,00 d8
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ML 1 3.534006 GHz 13.51 dBm ndB down 19.54 MHz ML 3.642358 Ghz 9.30 dBm ndB down 19,061 MHz
T1 1 383029 GHz -12.43 dém ndé 26.00 d8 T1 1 3.83045 GHz -17.04 d8m nds 26.00 da
T2 1 3,84983 GHz -12.31 dém  factor 196.2 T2 1 3.84951 GHz -17.43 dBm  factor 2016
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FR1 n77 / 40MHz / CP-OFDM
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2ctrum , ctrum 3
Ref Level 25.20 cbm  Offset 520 0B @ RBW 1 MHZ Reflavel 25.20 dbm  Offset 6.0 ob = RBW 1 MHZ
o Att 30de SWT  1ld4ps @ VBW 3MHz  Mode Auto FFT o Att a0de SWT  1l4ys @ YBW 3MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 14.98 dBm) ™M1[1] 15.10 dBm)
20 !' 3.8410390 GHz| 20 " 3.8311290 GHz|
04 . A OB e 26.00 dB 04 . LAY oy 26.00 dB
- T By Ui 40.280000000 MHZ, * 7 B v \\ 40.200000000 MHZ|
Q factor 95.4) [ Q factor 95.3
o8 2 | 0 ! 2 J
-10 dBm ! l‘ -10 dém IL ‘\
20 dam T t -20 dam ; T
e N A b o
A dBm - Sarce = ~30.dam E
¢ Y, 7 AR TR AT L= R
I Vv _
-40 dBm -40 dBm
50 dam -50 daim
-60 dBm -60 dBm:
-70 d@m -70 dam
CF 3.04 GHz 1001 pts Span 80.0 MHz CF 9.84 GHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 3.841039 GHz 14,98 dam nd8 down 40,28 MHz ML 3.831129 GHz 15.10 dam nd8 down 40,2 WHz
T1 1 3.81996 GHz -11.34 dam nd8 26.00 dB T1 L 3.81986 GHz -11.50 dbm nd8 26,00 d8
T2 1 386014 GHz -10.90 d8m Q factor 95.4 T2 1 3.86006 GHz -10.25 dém Q factor 95.3
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trum v Spectrum v
Ref Level 25.20 dém  Offset 520 db & RBW 1 MHz Ref Level 2520 dém  Offset 5.20 dB & RBW 1 MHz
o Att 30de SWT  1ld4ps @ VBW 3MHz  Mode Auto FFT I Att 30de SWT  1l4ps @ YBW 3 MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
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Type | Ref | Trc | X-value | ¥-value |__Function | Function Result | Type | Ref | Tre | X-value | ¥-value |__Function | Function Result
ML 1 3534326 GHz 14.95 dBm ndB down 40.28 MHz ML 3.623057 Ghz 11.77 dém ndB down 40,36 MHz
T1 1 381986 GHz -12.36 dém ndé 26.00 d8 T1 1 3.81986 GHz -14.54 ddm nds 26.00 da
T2 1 3.86014 GHz -11.75 dém  factor 95.2 T2 1 3.85022 GHz -14.78 dém  factor 94.7
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FR1 n77 / 50MHz / CP-OFDM
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2ctrum , ctrum 3
Ref Level 25.20 dbm  Offset 520 0B = RBW 1 MHZ Reflavel 25.20 dbm  Offset G.20 ob = RBW 1 MHZ
o Att 30de SWT  1Sps @ VBW 3MHz  Mode Auto FFT o Att a0 db SWT  1Sus @ VBW 3MHz  Mode auto FFT
SGL Count 100/100 SGL Count 100/100
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Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 3,85938 GHz 14.95 dam nd8 down 49.75 MHz ML 3.8434 GHz 15.18 dam nd8 down 49,75 MRz
T1 1 3.81512 GHz -11.79 dam nd8 26.00 dB T1 L 3.61512 GHz -10.96 dBm nd8 26,00 d8
T2 1 386488 GHz -10.90 d8m Q factor 77.6 T2 1 3.86488 GHz -12.17 dém Q factor 77.3
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trum v Spectrum v
Ref Level 25.20 dém  Offset 520 db & RBW 1 MHz Ref Level 2520 dém  Offset 5.20 dB & RBW 1 MHz
o Att 30de SWT  1Sus @ VBW 3MHz  Mode Auto FFT I Att 30de  SWT 154z @ VBW 3 MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
@17k Max @17k Max
™Il 14.20 dBm| ™Il 10.79 dBm|
20 3.6233200 GHZ| @ ; 9.8329100 GHz
w0 - I 26.00 dB)| wd ¥ ndB 26.00 dB
B 7 T F 49.550000000 :1;4; b ‘f\" o, W ~J \.‘.,.f,,\d,\._-\,1{33;\_“;”,\/\"; \. 49.950000000 ;«th
. | . ) factor |
-10 dBm 2 -10 dBm T {
-20 dam i + 20 dém: I 1
. / [ L~ |
ol o ot v -30 dBm [‘ +
TR VY g™ ot [ i
-40 dam 40 el L M _
U
-50 dém =50 dém:
-60 dBm -60 dBm
-70 dBm -70 dBm
CF 3.04 GHz 1001 pts Span 100.0 MHz CF 3.84 GHz 1001 pts Span 100.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value |__Function | Function Result Type | Ref | Tre | X-value | ¥-value |__Function | Function Result
ML 1 3.52332 GHz 14.20 dBm ndB down 43,55 MHz ML 1 3.63201 GHz 10.79 dBm ndB down 49,95 MHz
T1 1 381522 GHz -10.76 dBém ndé 26.00 dB T1 1 3.81493 GHz -16.07 dém ndé 26.00 d8
T2 1 3.86478 GHz -10.20 dém  factor 77.2 T2 1 3.85488 GHz -15.98 dém  factor 76.7
L L J - L JL

J
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FR1 n77 / 60MHz / CP-OFDM

QPSK

16QAM

Middle Channel

Middle Channel

2ctrum , ctrum 3
Ref Level 25.20 cbm  Offset 520 0B @ RBW 1 MHZ Reflavel 25.20 dbm  Offset 6.0 ob = RBW 1 MHZ
o Att 30dE SWT  17ps @ VBW IMHz  Mode Auto FFT o Att a0dé SWT 17 ps @ VBW 3MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
™M1[1] 14.39 dBm) ™M1[1] 14.29 dBm)
20 Ml 3.856060 GHz| 20 3.861100 GHz|
04 o lr N ENEYaN T A n 26.00 dB 04 Al M a P P 0B 26.00 dB
h [ T \{ 7 YV B W/ Y 60.540000000 MHZ| - 7 Ir' il I i B 60.180000000 MHz
| Q factor | 63.7] | Q factor | 64.2)
LEH l L 0 d ] +
T T 1t
-10 dBm r‘ L -10 dBm 3 3
| | ] _
b e S A )
a0 e e T oot AU N e
AT W ¥ mva ! T W7y
-40 dBm -40 dBm
50 dam -50 daim
-60 dBm -60 dBm:
-70 d@m -70 dam
CF 3.04 GHz 1001 pts Span 120.0 MHz CF 9.84 GHz 1001 pts Span 120.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 3.85606 GHZ 14,39 dam nd8 down 60,54 MHz ML L 3.8611 GHz 14,29 dam nd8 down 60,18 MHz
T1 1 3.60957 GHz -10.52 dbm nd8 26.00 dB T1 L 3.60991 GHz -10.00 dBm nd8 26,00 d8
T2 1 387021 GHz -12.95 dam Q factor 63.7 T2 1 3.87009 GHz -10.12 dém Q factor 64.2
. I 4 ‘ L JL 4

64QAM

256QAM

Middle Channel

Middle Channel

trum v Spectrum v

Ref Level 26,20 GBm  Offset .20 b @ RBW 1 MHZ RefLevel 26,20 dbm  OFfset 5.20 0B @ RBW 1 MHz
o Att 30de SWT  17ps @ VBW 3MHz  Mode Auto FFT o Att a0dé SWT 17 ps @ VBW 3MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max

WMil1] 14.20 dBm| ™Il 10.56 dBm|
20 M1 2.851630 GHz| @ . 3849470 GHz
4 o . I AR A A 26.00 dB 104 yde 26.00 dB
! S R Bl I Bk L YT 60.660000000 MHZ, h P [ ] by AP T [ B, e e 60.300000000 MHz|
Q factor | 63.5 [ [t i V¥ afactor ] T Y 63.8
| . \ k .
0 dB 1 ¥ 0 dle { t
i P | |
-10 dBm J -10 dBm Th '
20 dsm | .20 dBm [’ l‘
30 gem-—-~met \‘N S e -30 dem : i
A o] c —

VY A R B
40 dBm R = . —
-50 dem -50 dém
-60 dBm -60 dBm
-70 dBm -70 dBm
CF 3.04 GHz 1001 pts Span 120.0 MHz CF 3.84 GHz 1001 pts Span 120.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value |__Function | Function Result | Type | Ref | Tre | X-value | ¥-value |__Function | Function Result

ML 1 385163 GHz 14.20 dBm ndB down 0.66 MHz ML 1 3.64947 GHz 10.56 dBm ndB down £0.3 MHZ

T1 1 3,80955 GHz -11.04 dam nds 26.00 dB T1 L 3.80979 GHz -15.55 dam nds 26.00 d8&

T2 1 3.87021 GHz -11.20 dém  factor 63.5 T2 1 3.87009 GHz -14.08 dém  factor 63.8
L L J - L JL J
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Report No. :

FG051802I

FR1 n77 / 80MHz / CP-OFDM

QPSK

16QAM

Middle Channel

Middle Channel

zctrum t"é’ ctrum s
Ref Level 25.20 dbm  Offset 520 0B w RBW 1 MHZ Reflavel 25.20 dbm  Offset 6.0 ob = RBW 1 MHZ
o Att 0B SWT  22.84s @ VBW 3MHz  Mode Auto FFT o Att 30de SWT 2284z @ VBW 3MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
™M1[1] 12.02 dBm) ™M1[1] 11.96 dBm)
20 M1 3.863660 GHzZ 0 M1 3.862220 GHz|
w0 ndg 1} 26.00 dB| 104 . nds ¥ . 26.00 dB|
T AT A WA i Ve 80.080000000 MHz2 s R AT iy ey NS 80.240000000 MHz
| Q factor | 18.2 | i Q factor * | 8.1
od f 0 T
| ] I \
-1 - -10 T
¥ ¥ ¥ ¥
! [ o ] [
A AT h ~ 7 N
s’ MW ZE Vo -
WAL f e
> e | e iR Tt ¥
-40 di
50 df -50 di
-60 -60
7o 70d
CF 3.04 GHz 1001 pts Span 160.0 MHz CF 9.84 GHz 1001 pts Span 160.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 386366 GHz 12.02 dBm nd@ down B0.08 MHz M1 3.86222 GHz 11.36 dBm nd@ down 80,24 MHZ
T1 1 3,79998 GHz -14,90 dbm nd8 26.00 dB T1 L 3.79972 GHz -15.16 dm nd8 26,00 d8
T2 1 3,87996 GHz -14.87 d8m Q factor 48.2 T2 1 3.87996 GHz -15.39 dém Q factor 48.1
(S I 4 - L JL ‘

J

64QAM

256QAM

Middle Channel

Middle Channel

trum = Spectrum s
Ref Level 25.20 dém  Offset 520 db & RBW 1 MHz Ref Level 2520 dém  Offset 5.20 dB & RBW 1 MHz
o Att 30de SWT 22.0ps @ VBW 3MHz  Mode Auto FFT o Att 30de SWT 2284z @ VBW 3MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
12.66 dBm| ™Il 10.23 dBm|
20 2.864300 GHzZ| @ 3.813950 GHz
4 26.00 dB 104 ndB 26.00 dB
[P T P N VA 79.920000000 MHZ ey o B A 79.920000000 MHz
i v 8.4 / e Ay e ey 479
od od
) : |
) 2 |
-0 f 10 +
20 d - l -20 db T
" A b f'«.l L Y ‘ |
Y dApeT T ik o .,‘Il.,\_,w T 30 dem~ ~ L”f
el WA
a0 d \if oY Il o
50 df -50 di
60 -60
7o 70d
CF 3.04 GHz 1001 pts Span 160.0 MHz CF 3.84 GHz 1001 pts Span 160.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value |__Function | Function Result | Type | Ref | Tre | X-value | ¥-value |__Function | Function Result |
ML 1 38643 GHz 12.66 dBm ndB down 75.52 MHz ML 1 3.61355 GHz 10.23 dBm ndB down 79,92 MHz
T1 1 3,80004 GHz -13.59 dam nds 26.00 d8 T1 1 3.80004 GHz -15.36 dam nds 26.00 da
T2 1 3,87998 GHz -11.15 dém  factor 48.4 T2 1 3.87996 GHz -16.46 dBm  factor 47.7
L L J - L JL [

J
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SPORTON LAB.

FCC RF Test Report

Report No. : FG051802I

FR1 n77 / 100MHz / CP-OFDM

QPSK

16QAM

Middle Channel

Middle Channel

zctrum t"%’ ctrum l"%’
Ref Level 26,20 GBm  Offset 6,20 b @ RBW 1 MHz RefLevel 26,20 dbm  OFfset 5.20 0B @ RBW 1 MHz
o Att 30de SWT 26.2ps @ VBW 3MHz  Mode Auto FFT o Att 30de SWT  28.2us @ VBW 3MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™Il 11.94 dBm| ™Il 11,14 dBm)
20 ; 2.799240 GHzZ| @ 3.895400 GHz
0 » | nde 26.00 dB 104 nde 26.00 dB
i v o Ty e PR 100.100000000 MH T el o 100.900000000 MHz
i 1 v | i 3 RN R} .
| Q factor | 38.0 p qlfactor \ 38.0
od [ \ 0 -
-10 — ¥ -10 ; 1
; *l
20 df T -20 df o7 u.f
VATl 1
- b Al \‘ A X 50 58 f Y WA P A 10
Nl ey ST PSR RELET A T [ A
]
-40d -40d
50 d -50 di
60 -60
7o 70d
CF 3.04 GHz 1001 pts Span 200.0 MHz CF 3.84 GHz 1001 pts Span 200.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML 1 3,79924 GHz 11.34 dBm ndB_down 100.1 MHZ M1 3.8354 GHz 11.14 dBm ndB_down 100.9 MHZ
TL 1 3,78985 GHz -12.44 dam ndd 26.00 dB T1 L 3.78985 GHz -15.23 dém ndd 26.00 dB
T2 1 3,88995 GHz -12.80 dam q factor 38.0 T2 1 3.89055 GHz -14.69 dam qQ factor 38.0
L L J - L JL J [
trum t"%’ Spectrum l"%’
Ref Level 26,20 GBm  Offset 6,20 b @ RBW 1 MHz RefLevel 26,20 dbm  OFfset 5.20 0B @ RBW 1 MHz
o Att 30de SWT 26.2ps @ VBW 3MHz  Mode Auto FFT o Att 30de SWT  28.2us @ VBW 3MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™Il 10.95 dBm| ™Il 7.95 aBm
20 . 2.869970 GHzZ| @ 3.822420 GHz
4 T 26.00 dB 104 1L ndB 26.00 dB
| IPYEIETY BPTLEEIUN A W e 100.300000000 MHZ PP L . Bw 100.500000000 MHZ|
o ™ W var VY | 8.6 o4 VAT e Dy ey et Y ag.0
| | [’ 1
- + -10
1 ¥ ! T
20 df J Il -20 df T !
o [ \
-30 , o s L 7 30
% = PRIV oV
RV o LY A N 1] N [ s
T 40 o LA e LY
U [l
50 df 50 di
60 -60
7o d 70 di
CF 3.04 GHz 1001 pts Span 200.0 MHz CF 3.84 GHz 1001 pts Span 200.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value |__Function | Function Result | Type | Ref | Tre | X-value | ¥-value |__Function | Function Result
ML 1 3.86097 GHz 10.95 dém ndB down 100.3 MHz ML 1 3.62242 GHz 7.55 dBém ndB down 100.5 MHz
T1 1 3,78985 GHz -14.76 dam nds 26.00 dB T1 L 3.78965 GHz -17.65 dam nds 26.00 d&
T2 1 3.89015 GHz -15.52 dém  factor 36.6 T2 1 3.89015 GHz -14.85 dém  factor 38.0
L L J - L JL J [
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Occupied Bandwidth

Mode FR1 n77 : OBW(MHz) / CP-OFDM
BW 10MHz 10MHz 10MHz 10MHz
Mod. QPSK 16QAM 64QAM 256QAM
Middle CH 8.55 8.55 8.55 8.55
Mode FR1 n77 : OBW(MHz) / CP-OFDM
BW 15MHz 15MHz 15MHz 15MHz
Mod. QPSK 16QAM 64QAM 256QAM
Middle CH 13.61 13.61 13.67 13.64
Mode FR1 n77 : OBW(MHz) / CP-OFDM
BW 20MHz 20MHz 20MHz 20MHz
Mod. QPSK 16QAM 64QAM 256QAM
Middle CH 18.26 18.30 18.18 18.26
Mode FR1 n77 : OBW(MHz) / CP-OFDM
BW 40MHz 40MHz 40MHz 40MHz
Mod. QPSK 16QAM 64QAM 256QAM
Middle CH 38.12 38.12 38.20 38.12
Mode FR1 n77 : OBW(MHz) / CP-OFDM
BW 50MHz 50MHz 50MHz 50MHz
Mod. QPSK 16QAM 64QAM | 256QAM
Middle CH 47.65 47.35 47.55 47.15
Mode FR1 n77 : OBW(MHz) / CP-OFDM
BW 60MHz 60MHz 60MHz 60MHz
Mod. QPSK 16QAM 64QAM 256QAM
Middle CH 57.54 57.78 57.66 57.90
Mode FR1 n77 : OBW(MHz) / CP-OFDM
BW 80MHz 80MHz 80MHz 80MHz
Mod. QPSK 16QAM 64QAM 256QAM
Middle CH 77.84 77.20 77.20 77.52
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Mode FR1 n77 : OBW(MHz) / CP-OFDM
BW 100MHz | 100MHz | 100MHz | 100MHz
Mod. QPSK 16QAM | 64QAM | 256QAM
Middle CH 97.50 97.30 97.30 97.50
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SPORTON LAB.

FCC RF Test Report Report No. : FG051802I

FR1 n77 / 10MHz / CP-OFDM

QPSK

16QAM

Middle Channel

Middle Channel

2ctrum , ctrum 3
Ref Level 25.20 cbm  Offset G20 0B = RBW 100 kHz RefLavel 25.20 dbm  OFfset 5.20 ob = RBW 100 kHz
o Att 30dE SWT 37.9ps @ VBW 300kHz Mode auto FFT o Att 30dE SWT  37.0us @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
™M1[1] 11.13 dBm) ™M1[1] 11.03 dBm)
20 M 3.8384420 GHz| 20 3.8427770 GHz|
04 i Occ B 2 £8.551448551 MHz 04 1 1 551448551 MHz
u P v e T | 1 J,-»,,rm ATV v ‘| |
LEH } ‘! 0 d
\ /
10 dBm 1 -10 dBm 1 ‘.
| \ i |
20 dam : v -20 dam - T
-3 dBm o T4 ; . . . ,
AR ¥ D T T |20y o
.:?“? ¥ LR TrreeTy # s, it M
-40 dBm -40 dBm
50 dam -50 daim
-60 dBm -60 dBm:
-70 d@m -70 dam
CF 3.04 GHz 1001 pts Span 20.0 MHz CF 9.84 GHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 3.838442 GHz 11.13 dam ML 3.842777 GHz 11.83 dam
T1 1 3.6357043 GHz 6.63 dBm Oce Bw B.551448551 MHz T1 L 3.8357043 GHz 8.48 dBm Oce Bw 8.55144B551 MHz
T2 1 3.B442557 GHz 6.54 dam T2 1 3.8442557 GHz 7.15 dam
L L J

64QAM

256QAM

Middle Channel

Middle Channel

trum v Spectrum v
Ref Level 25.20 dem  Offset 520 db & RBW 100 kHz Ref Level 2520 dém Offset 5.20 dé & RBW 100 kHz
o Att 30de  SWT  37.6ps @ VBW 300 kHz  Mode Auto FFT o Att 30dE SWT  37.0us @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™Il 10.57 dBm| ™Il 7.90 aBm
20 " 3.68989610 GHZ| @ 9.8385610 GHz
4 T1 ¥ cc By 1 8.551448551 MHz 104 ML Occ By 8.551448551 MHz
- U A 5 (RPANY b | 1 T — —
/ L KR DY ISYY . IR Yy R
ods - | 0d8 | e i i
[
-10 dBm ‘J \1 -10 d&m } ‘I
/ B / |
20 dam: — L -20 dém -
A anhy [ / Y
AP L LN A / \
A n [,
piatie T gy -30 dém: -
|
40 dBm 0 e+ - -
A7 _IPr-f.‘JlL e K RAAVLTL L
LAY,
-50 dem -50 dbm e
-60 dBm -60 dBm
-70 dBm -70 dBm
CF 3.04 GHz 1001 pts Span 20.0 MHz CF 3.84 GHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value |__Function | Function Result | Type | Ref | Tre | X-value | ¥-value |__Function | Function Result |
ML 1 3538961 GHz 10.57 dém ML 3.638561 GHz 7.58 dém
T1 1 3.B357043 GHz 7.67 dam oce Bw 8.551448551 MHz T1 1 3.8357043 GHz 3.01 dém oce Bw B.55144B551 MHZ
T2 1 38442557 GHz 7.34 dBm T2 1 3.6442557 GHz 2.31 dém
- L JL J
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FR1 n77 / 15MHz / CP-OFDM

QPSK

16QAM

Middle Channel

Middle Channel

= trum i
20 GBm_ Offset .20 ob e RBW 300 kHz RefLavel 25.20 dbm  OFfset 5.20 ob e RBW 300 kHz
30de SWT 1Z.6ps @ VBW 1MHz  Mode Auto FFT o Att 30dE SWT 126 us @ YBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 35 dBm)| ™M1[1]
20 3.8362840 GHz| 20 Al 3.841851 il
04 E; n | P SOGREE o 13.606399606 MHz 104 ! A, fo R OCE B pe AT 13.606399606 MHz
It -~ — - 1 - . SR B
0 dB: / 0 e f |
| | |
-10 dBm ; -10 dam !
' 4
20 dam — -20 dam I\
= v, S i 0
~ — - WA
Al e <30 e,
m T <30 HBEr T rgiaray
-40 dBm -40 dBm
50 dam -50 daim
-60 dBm -60 dBm:
-70 d@m -70 dam
CF 3.04 GHz 1001 pts Span 40,0 MHz CF 9.84 GHz 1001 pts Span 90,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 3.836284 GHz 13.35 dam ML 3.841858 GHz 13.42 dam
T1 1 3.6331668 GHz 9.84 dBm Oce Bw 13.606393506 MHz T1 L 3.8331369 GHz 8.4 dBm Oce Bw 13.606393606 MHz
T2 1 3.B467732 GHZ T2 1 3.8467433 GHz 8.56 dam
. I 4 ‘ L JL ‘

64QAM

256QAM

Middle Channel

Mi

ddle Channel

Spectrum b ectrum =
Ref Level 25.20 cbm  Offset G20 b e RBW 300 khz RefLavel 25.20 dbm  OFfset 5.20 ob e RBW 300 kHz
o Att 30de SWT 12.6ps @ VBW 1MHz  Mode Auto FFT o Att a0 db SWT 126ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
™11 14.98 dbm)| MI[1] 10.67 dBm
20 ,!' 3.8416480 GHz| 20 3.8454250 GHz|
4 p pe A S\ e Byny 13.666339666 MHz 04 13.636363636 MHz
- ™™ I h ¥ Eht
{ W
o de 1 0 dé -
[ |
-10 dBm -10 dam F‘
! |
20 dam: f' -20 dém J I
F | f \
-30 d8m v et e wom -30 dém | +
St AT N W erin,
-40d8 40,48 Yy v
m 40.40gm 7 ¥ \
-50 dem -50 dbm
-60 dBm -60 dBm:
-70 d@m -70 dam
CF 3.04 GHz 1001 pts Span 40,0 MHz CF 9.84 GHz 1001 pts Span 90,0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value |__Function | Function Result | Type | Ref | Tre | X-value | ¥-value |__Function | Function Result |
ML T 3.641648 GHz 14.98 dBm ML 3.645425 GHz 10.67 dém
T fy 3,8331369 GHz 8.40 dam oce Bw 13.6663335665 MHz T L 3.8331668 GHz 4.72 dam oce Bw 13.535363636 MHZ
T2 1 3.6468032 GHz 7.89 dbm T2 1 3.8460032 GHz 4,86 dBm
L L J L L J
Sporton International (Shenzhen) Inc. Page Number : A566 of A828

TEL : 86-755-8637-9589
FAX . 86-755-8637-9595
FCC ID : ZMOFM350GL

R
R

eport Issued Date : Apr. 06, 2021
eport Version : Rev. 01



s=amranas. FCC RF Test Report Report No. : FG051802I

FR1 n77 / 20MHz / CP-OFDM

QPSK 16QAM
Middle Channel Middle Channel

2ctrum , trum 3
0 dBm  Offset 520 db = RBW 300 khz 20 dBm  Offset 5.20 db = RBW 300 khz
30dE SWT 16.9ps @ VBW 1MHz  Mode auto FFT 30de SWT  18.8us @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
™M1[1] 12.77 dBm) 14.76 dBm)
20 B R 3.8320880 GHZ| 2 3. 950 GHz
o P PTW: T ccBye T2 18.261738262 MHz i i - A 18.901698302 MHz
n T i A B T P n e N
v R Y \
08 ! 0 de ! !
| | \
-10 dBm t -10 dam | +
T 1 ] )
20 dam: ’ \ -20 dém t
Py Y -
o A e i P U Y L, N A /]
30 dafis L e gty f ¥ o Flvars
(T i
-40 dBm -40 dBm
50 dam -50 daim
-60 dBm -60 dBm:
-70 d@m -70 dam
CF 3.04 GHz 1001 pts Span 40.0 MHz CF 9.84 GHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 3.837088 GHz 12.77 dam ML L 3.845395 GHz 14,76 dam
T1 1 3.6308492 GHz 9.51 dBm Oce Bw 18.261738262 MHz T1 L 3.8308492 GHz 7.31 dbm Oce Bw 18.301696302 MHz
T2 1 3.6491109 GHz 8.13 dam T2 1 3.8491508 GHz 6.46 dam
L L J L L

64QAM 256QAM
Middle Channel Middle Channel

zctrum v Spectrum v
0 dim  Offset 5.20 dB & RBW 300 kHz 20 dém  Offset 5.20 dB & RBW 300 kHz
30de SWT 1B.Sps @ VBW 1MHz  Mode Auto FFT 30de SWT  18.9us @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™Il 12.59 dBm| ™Il 5.93 dBm
20 y 3.0414390 GHZ| @ 9.8361640 GHz
04 Tl . . . QccBw T 18.181818182 MHz 104 ! Occ B 1B.261738262 MHz
B o T T T A T 1 NPT (YT Syl
[V S RV T
0 dB: + b 0 e 1
-10 dBm 1 | -10 dam I ‘\
-20 dam -+ -20 dam - .
A s AL Y oa AN A 4 Y
g LA IU'J Lt e -30 dém v C
- L L P P A
40 A AL Y A IR ATy I .
: VW
-50 dém =50 dém:
-60 dBm -60 dBm
-70 dBm -70 dBm
CF 3.04 GHz 1001 pts Span 40.0 MHz CF 3.84 GHz 1001 pts Span 40.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value |__Function | Function Result | Type | Ref | Tre | X-value | ¥-value |__Function | Function Result |
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SPORTON LAB.

FCC RF Test Report

Report No. : FG051802I

FR1 n77 / 40MHz / CP-OFDM
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SPORTON LAB.

FCC RF Test Report Report No. : FG051802I

FR1 n77 / 50MHz / CP-OFDM

QPSK

16QAM
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SPORTON LAB.

FCC RF Test Report

Report No. : FG051802I

FR1 n77 / 60MHz / CP-OFDM

QPSK

16QAM

Middle Channel

Middle Channel

2ctrum , ctrum 3
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Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
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Marker Marker
Type | Ref | Trc | X-value | ¥-value |__Function | Function Result | Type | Ref | Tre | X-value | ¥-value |__Function | Function Result |
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s=amranas. FCC RF Test Report Report No. : FG051802I

FR1 n77 / 80MHz / CP-OFDM

QPSK 16QAM
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Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 3.82146 GHz 12.29 dam ML L 3.86573 GHz 13.31 dam
T1 1 2.600999 GHz .84 dBm Oce Bw 77.842157842 MHz T1 L 3.801319 GHz 7.44 dBm Oce Bw 77.202797203 MHz
T2 1 3.878841 GHz 8.91 dam T2 1 3.878521 GHz 7.07 dam
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Type | Ref | Trc | X-value | ¥-value |__Function | Function Result | Type | Ref | Tre | X-value | ¥-value |__Function | Function Result |
ML 1 3.51778 GHz 12.81 dBm ML 1 3.63409 GHz 8.92 dem
T1 1 3.801479 GHz 4.48 dBm oce Bw 77.202797203 MHz T1 1 3.801159 GHz 5.05 dam oce Bw 77.522477522 MHz
T2 1 3578681 GHz .58 dbm T2 1 3.878881 GHz 3.81 dém
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Report No. :

FG051802I

FR1 n77 / 100MHz / CP-OFDM
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Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 3.87157 GHz 11.37 dam ML 3.87257 GHz 11.43 dam
T1 1 3.791249 GHz 6.68 dBm Oce Bw 97.502437502 MHz T1 L 3.791249 GHz 5.82 dbm Oce Bw 97.302697303 MHz
T2 1 3,888751 GHz 6.68 dam T2 1 3.888551 GHz 7.38 dam
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Type | Ref | Trc | X-value | ¥-value |__Function | Function Result | Type | Ref | Tre | X-value | ¥-value |__Function | Function Result |
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s=amranas. FCC RF Test Report Report No. : FG051802I

Conducted Band Edge

FR1 n77 / 10MHz / DFT-S OFDM BPSK

Lowest Band Edge /1 RB Channel Power < -13dBm Pass
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Lowest Band Edge / Full RB Channel Power < -13dBm Pass
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FR1 n77 / 10MHz / DFT-S OFDM BPSK

Highest Band Edge / 1 RB Channel Power < -13dBm Pass
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Highest Band Edge / Full RB Channel Power < -13dBm Pass
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FR1 n77 / 10MHz / DFT-S OFDM QPSK

Lowest Band Edge /1 RB Channel Power < -13dBm Pass
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